
PDHonline Course C404 (4 PDH)

An Introduction to Water Treatment

2020

Instructor: J. Paul Guyer, P.E., R.A., Fellow ASCE, Fellow AEI

PDH Online | PDH Center
5272 Meadow Estates Drive

Fairfax, VA 22030-6658
Phone: 703-988-0088
www.PDHonline.com

An Approved Continuing Education Provider

http://www.PDHonline.com


www.PDHcenter.com                                    PDH Course C404                  www.PDHonline.org 
 

CONTENTS 
 

1.  GENERAL 
1.1  Purpose and scope   
1.2  Water treatment projects 
 
2.  WATER TREATMENT PROCESS 
2.1  Process selection factors 
2.2  Preliminary treatment 
2.3  Aeration  
2.4  Coagulation and flocculation 
2.5  Sedimentation basins 
2.6  Filtration 
2.7  Disinfection 
[...]
partially removed by coagulation and filtration. For coagulation with alum, a pH of 

between 5 and 6 is the optimum for the removal of fulvic and humic acid compounds. 

© J. Paul Guyer 2010                                                                                           Page 13 of 40 

Ferrous sulfate exhibits an optimum pH for removing organic compounds of between 3 

and 5. Fulvic acids require twice the dosages of alum needed for humic acids, The 

addition of anionic polymers at doses from 1 to 10 mg/L can also provide some removal 

of humic compounds. The efficiency of removal depends upon the type and 

concentration of organic compounds present in the water supply, pH, coagulant dose, 

and solids-liquid separation step. Optimum precursor removal can only be estimated 

using laboratory simulation techniques, such as simple jar testing, followed by settling or 

removal of precipitated colloids with membrane filters. This procedure can provide the 

information necessary to determine the optimum conditions for the removal of 

trihalomethane precursor compounds.  Monitoring of the removal of organic precursor 



www.PDHcenter.com                                    PDH Course C404                  www.PDHonline.org 
 

compounds by coagulation and filtration can be facilitated by the measurement of total 

organic carbon. 

 

2.4.4  Design criteria for mixing. Criteria for rapid- and slow-mix processes have been 

developed on the basis of detention time, power input, velocity gradient (G) and the 

product (Gt) of velocity gradient and detention 

time. The values of G and Gt are computed from: 

 

G = (P)1/2/uV, and 

Gt  = product of G and t, a dimensionless number where  

G = velocity gradient (fps/foot; of sec -1) 

P = the power dissipated in the water (ft-lb/sec) 

u = water viscosity (lbf sec/ft2) = 2.73 x (10 -5 ) @ 50 o F 

V = volume of mixing basin (cubic feet) 

t = mixer detention time (seconds) 

 

2.4.5 Rapid mixing. For rapid-mix units, detention periods usually range from 10 to 30 

seconds with installed mixer power approximately 0.25 to 1.0 hp per mgd. Power and 

detention time should be matched so that values of G will be in the approximate range: 

500-1000 sec-1. A wire-to-water efficiency of 80 percent, a water temperature of 50 ‘F, a 

power input of 1.0 hp per mgd and a detention time of 10 seconds yield a G value of 

about 1000 sec-l and a Gt value of 10,000. Similarly, a 30-second detention time 

gives a G value of about 600 and a Gt value of 18,000.  Long detention period for rapid-

mix basins should be avoided because of higher power requirements and inferior 

coagulation results. The rapid-mix basin should be designed to minimize short circuiting. 

 
2.4.6  Slow mix.  For slow-mix (flocculating) units, detention periods should range from 

30 minutes to 60 minutes, with installed mixer power of approximately 

© J. Paul Guyer 2010                                                                                           Page 14 of 40 

0.1 to 3.5 hp per mgd. G values in the range of 20 sec-1 to 100 sec-1 are commonly 

employed.  Corresponding Gt values will, therefore, be in the range of 36,000 to 



www.PDHcenter.com                                    PDH Course C404                  www.PDHonline.org 
 

360,000. Tapered, slow mixing with G decreasing from a maximum of about 90 sec-1 

down to 50 sec-1 and then to 30 sec-1 can be used and will generally produce some 

improvement in flocculation. Somewhat higher G values, up to 200 sec-1, are employed 

in some water softening plants. For normal flocculation, using alum or iron salts, the 

maximum peripheral speed of the mixing units should not exceed about 2.0 fps and 

provision should be made for speed variation. To control short circuiting, two to three 

compartments are usually provided. Compartmentation can be achieved by the use of 

baffles. Turbulence following flocculation must be avoided.  Conduits carrying 

flocculated water to sedimentation basins should be designed to provide velocities of 

not less than 0.5 fps and not more than 1.5 fps, Weirs produce considerable turbulence 

and should not be used immediately following flocculation. 

 

2.5  Sedimentation basins.  Sedimentation follows flocculation.  The most common 
types of sedimentation basins in general use are shown in figures 2-1 and 2-2. A recent 

innovation in clarifiers is a helical-flow solids contact reactor, consisting of an above 

ground steel conical basin.  However, these above ground basins require a high head 

and additional pumps may be required. A minimum of two basins should be provided to 

allow one unit to be out of service for repair or maintenance.  The design must include 

arrangements that permit use of a single basin when necessary. 

 

2.5.1 Design criteria. The design of a sedimentation tank is based on the criterion as 

listed in table 2-1.  The sedimentation basins should have adequate capacity to handle 

peak flow conditions and to prevent excessive deteriorated effluent water qualities. The 

above design data represent common conditions, higher overflow rates may be used at 

lime softening plants and at some plants employing upflow clarification units as 

indicated in the tables of Water Treatment Plant Design by ASCE, AWWA, CSSE.   

© J. Paul Guyer 2010                                                                                           Page 15 of 40 

Unusual conditions may dictate deviation from these general criteria. Detention time in 

the range of 8 to 12 hours, or more provided in several stages, maybe necessary for 



www.PDHcenter.com                                    PDH Course C404                  www.PDHonline.org 
 

 
Rectangular Sedimentation Basin 

Figure 2-1 

 

 
Circular Sedimentation Basin 

Figure 2-2 

 

© J. Paul Guyer 2010                                                                                           Page 16 of 40 

treating highly turbid waters.  On the other hand, conical clarifiers are more efficient in 

softening and/or turbidity removal and require a detention time of one hour or less.  The 

design data shall be examined by laboratory analysis or pilot plant studies especially for 

larger plants.  Jar test of coagulant dosage in conjunction with settling column analysis 

to determine the optimal design criteria will be beneficial for design.  If the space 

available for sedimentation basins is limited, multiple-story basins, in which the water 

flows horizontally along one level and then passes upward and then flows horizontally 



www.PDHcenter.com                                    PDH Course C404                  www.PDHonline.org 
 

along another level may be utilized.  A newer commercial development in 

sedimentation, the “tube” settler, may be used if the capacity of existing sedimentation 

basins must be increased or if little space is available for the construction of new 

sedimentation basins.  Detailed information relative to the size, capacity, and 

configuration of tube settlers may be obtained from the manufacturers.  Steel basin 

conical clarifiers may also be used to expand sedimentation plants when space 

available is limited.  Conical clarifiers stand on a pedestal base and require less space 

than conventional sedimentation basins.  Sedimentation basin inlets, outlets, and baffles 

must be carefully designed to minimize short circuiting.  The solids ( sludge which 

settles to the bottom of the basin) must be removed before the depth of the sludge 

becomes great enough to interfere with effective sedimentation.  In general, mechanical 

sludge removal equipment is a requirement.  All basins must be provided with drains 

and overflows.  Basin covers, usually in the form of a superstructure, will be required in 

northern localities where ice is a problem. 

 

Table 2-1 

Design Criteria for Sedimentation Tank 

 

Design Element Criteria

Tank depth (ft)       10 to 16 

Length/width ratio (rectangular)     3:1 to 5:1 

Diameter (circular)(ft)      10 to 100 

Flow-through velocity (fpm)     0.5 to 3 

Entrance velocity of inlet ports (fps)    0.5 to 2 

Detention time (hours)      2 to 4 

Surface overflow rate  
(conventional coagulation plant)(gpm/ft2)   0.35 to 1.5 

 
Weir overflow rate (gpm/ft2)     < 15 

  

© J. Paul Guyer 2010                                                                                           Page 17 of 40 

2.5.2  Flocculation-sedimentation basins.  Units of this type, usually circular, combine 

the functions of flocculation, sedimentation and sludge removal.  Flocculation is 



www.PDHcenter.com                                    PDH Course C404                  www.PDHonline.org 
 

accomplished in a circular center well.  Sedimentation occurs in the annular space 

between the flocculation section and the perimeter effluent weir.  Design criteria are 

generally similar to those applicable separate units. 

 

2.5.3  Suspended solids contact basins.  Basins of this type combine rapid-mixing.  

Flocculation, sedimentation, and sludge removal in a single unit.   Coagulation and 

flocculation take place in the presence of a slurry of previously formed precipitates 

which are cycled back to the mixing and reaction zone.  Upflow rates at the point of 

slurry separation should not exceed about 1.0 gpm per square foot for units used as 

clarifiers following coagulation and approximately 1.5 – 1.75 gpm per square foot for 

units used in conjunction with lime softening. 

 

2.6  Filtration.  Filtration of water is defined as the separation of colloidal and larger 

particles by passage through a porous medium, usually sand, granular coal, or granular 

activated carbon.  The suspended particles removed during filtration range in diameter 

from about 0.001 to 50 microns and larger.  Several different types of medium 

arrangements and rates of flow through filters can be used.  The filtration process most 

commonly used is gravity filtration, but pressure filters and diatomite filters are used at 

smaller installations.  Recently high-rate filters have been developed which require less 

space and have higher solids-loading capacity than conventional filters. 

 

2.6.1  Rapid Sand Filters.   

© J. Paul Guyer 2010                                                                                           Page 18 of 40 

2.6.1.1  Filtration Rate.  Rapid sand filters are those filters which commonly operate at 

rates between approximately 2 and 8 gpm per square foot.  The rate of filtration to be 

employed at a specific plant can be determined only after careful consideration by the 

designer of raw water quality and the probably efficiency of pretreatment that will 

consistently be provided.  Good quality water is not assured by low filtration rates.  

Adequate pretreatment and filter design will allow application rates of up to 6 gpm oper 

square foot with little difference in water quality.  It is emphasized that if high rates are 

to be used in design, great care must be taken to insure that all prefiltration treatment 

processes including coagulation, flocculation, and sedimentation will perform 



www.PDHcenter.com                                    PDH Course C404                  www.PDHonline.org 
 

satisfactorily and consistently.  High-rate filter operation definitely requires excellence in 

pre-filtration treatment, especially in the case of surface waters.  It is recommended that 

data from laboratory or pilot studies be utilized whenever possible rather than an 

arbitrary selection of criteria. 

2.6.1.2  Filter medium. 
2.6.1.2.1  Sand.  Silica sand is the most commonly used filter medium and its depth 

should be at least 24 inches and not more than 30 inches.  When sand is employed, its 

“effective size” should fall in the range of 0.35 to 0.5 millimeters (mm) with a uniformity 

coefficient of 1.3 to 1.7.  Filter sand usually ranges in size from that passing a 16-mesh 

(U.S. Series) sieve to that retained on a 50-mesh (U.S. Series) sieve. Approximately 

100 percent by weight, of the sand should pass the 16-mesh sieve and 90 to 100 

percent be retained on a 50-mesh sieve. Filter sand should be clean silica sand having 

a specific gravity of not less than 2.5. The hydrochloric acid volubility of the sand should 

be less than 5 percent. 

2.6.1.2.2 Anthracite. Anthracite is an alternative medium consisting of hard anthracite 

coal particles. The effective size commonly ranges from about 0.45 mm to 0.6 mm with 

a uniformity coefficient not to exceed 1.7. The hardness should not be less than 2.7 on 

the Moh scale and the specific gravity not below 1.4. Also, the anthracite should be 

visibly free of clay, shale, and dirt. 

2.6.1.2.3 Multimedia. Multimedia filters employ two or three layers of media of different 

size and specific gravity. A common arrangement, the dual media filter, is 20 inches of 

anthracite overlaying a sand layer of approximately 8 to 12 inches. The anthracite layer 

has size range of about 0.8 to 2.0 mm; the sand layer, about 0.4 to 1.0 mm. Tri-media 

filters employ an 18-inch anthracite layer, an 8-inch sand layer, and an underlying 4-

inch layer of garnet or ilmenite having a size range of 0.2 to 0.4 mm. Garnet has a 

specific gravity of about 4, and ilmenite about 4.5. 

© J. Paul Guyer 2010                                                                                           Page 19 of 40 

2.6.1.3 Filter gravel and underdrains. The filter media is commonly supported by a 

10- to 18-inch layer of coarse sand and graded gravel. The gravel depth may range 

from 6 inches to 24 inches, depending on the filter underdrain system chosen. The 

gravel should consist of hard, rounded stones having a specific gravity of at least 2.5 

and an acid volubility of less than 5 percent.  A 3- to 4-inch transition layer of coarse 



www.PDHcenter.com                                    PDH Course C404                  www.PDHonline.org 
 

(torpedo) sand, having a size range of about 1.2 to 2.4 mm, is placed on top of the filter 

gravel. Gravel size usually ranges from about 0.1 inch to about 2.5 inches. Filter 

underdrains may be constructed of perforated pipe grids or various proprietary 

underdrain systems. A variety of the latter are available. Design details for pipe 

underdrains are given in numerous texts and handbooks. Manufacturers will furnish 

design and installation criteria for proprietary systems. 

2.6.1.4  Sand, anthracite, gravel specifications. Detailed specifications for filter sand, 

anthracite and gravel are contained in AWWA B100. 

2.6.1.5  Number of filters. Not less than two filters should be installed regardless of 

plant size. For large plants, rough guidance as to the number of filters to be provided 

may be obtained from: 

N = 2.7 Q 1/2

N = number of filter units 

Q = design capacity in mgd 

Thus, a 9 mgd plant would require eight filters. 

2.6.1.6  Size of filter units. The maximum filter size is related to wash water flow rate 

and distribution.  Normally, individual filters sizes do not exceed about 2100 square feet 

corresponding to a capacity of about 6 mgd at a flow rate of 2.0 gpm per square foot. A 

unit of this size would require a maximum backwash water rate of about 60 mgd, which 

is excessive. Consequently, it should be divided into two parts of equal size arranged 

for separate backwashing. Total filter depth should be at least 9 feet. 

© J. Paul Guyer 2010                                                                                           Page 20 of 40 

2.6.1.7 Filter backwash. Backwash facilities should be capable of expanding the filter 

media 50 percent. This will require wash rates in the range of 10 to 20 gpm per square 

foot. Backwash water can be supplied by a backwash pump or from elevated storage 

provided specifically for this purpose. Filter down-time during wash periods commonly 
[...]
water of low alkalinity will significantly reduce the pH of the water. It should not 



www.PDHcenter.com                                    PDH Course C404                  www.PDHonline.org 
 

be used for fluoride adjustment of waters of this type unless pH adjustment is also 

provided. 

 
2.8.3  Point of application. It is essential that all water pass the point of injection of the 

fluoridation chemical and that the flow rate past this point be known with reasonable 

accuracy. At a water treatment plant, the preferred application point is usually the 

combined effluent of all filters. The fluoride chemical can be fed at an earlier stage of 

treatment, for example, the combined filter influent, but part of the fluoride applied will 

be removed by the filtration process. Coagulation and lime softening will also remove a 

small amount of the applied fluoride. A larger dose is required to offset treatment 

process losses. If ground water is the supply source, the fluoride chemical should be 

injected into the discharge pipe of the well pump. Where the supply is from several 

wells, each pumping independently to the distribution system, it will be necessary to 

provide an injection point at each well. If flow past the injection point is variable, 

automatic equipment that will feed fluoride chemical at a rate proportional to flow is a 

requirement. 

 

© J. Paul Guyer 2010                                                                                           Page 33 of 40 

2.8.4 Fluoride feeders. Volumetric or gravimetric dry feeders equipped with dissolvers 

are suitable for sodium fluoride or sodium silicofluoride. Feeders should be equipped 

with weighing devices that will accurately measure the weight of chemical fed each day 

and the feed equipment should be designed to minimize the possibility of free flow 

(flooding) of chemical through the feeder. Normally, the feed machine’s supply hopper 

should hold no more than 100 to 200 pounds of chemical. Large extension hoppers 

holding  much greater quantities of dry fluoride chemical increase the danger of flooding 

and overfeeding and are not recommended for most installations. Solutions of sodium 

silicofluoride are acidic and corrosion-resistant dissolvers and solution piping must be 

provided where this chemical is employed. If fluosilicic acid is used, it can be applied by 

means of a small metering pump into an open channel or a pressure pipe. Storage 

tanks, feeders, and piping for fluosilicic acid must be made of corrosion-resistant 

material. The acid is slightly volatile and the feed system should be enclosed. If not 



www.PDHcenter.com                                    PDH Course C404                  www.PDHonline.org 
 

enclosed, special exhaust ventilation should be provided to protect personnel from 

fluoride fumes. 

2.8.5  Fluoride removal. Fluoride removal can be accomplished by passage of the 

water through beds of activated alumina, bone char, or tri-calcium phosphate. 

When the capacity of the bed to remove fluoride is exhausted, it can be regenerated by 

treatment with a caustic soda solution followed by rinsing and acid neutralization of the 

residual caustic soda. Other methods of fluoride removal include electrodialysis, reverse 

osmosis and ion exchange. Some fluoride reduction can be obtained by water softening 

using excess lime treatment.  Fluoride reduction by this method is associated with 

magnesium precipitation and the extent of fluoride removal is a function of the amount 

of magnesium precipitated from the water. All removal processes produce liquid wastes 

and suitable provision must be made for their disposal. Guidance as to the fluoride 

removal process to be employed can be obtained from laboratory studies of process 

effectiveness and fluoride removal capacity, using samples of the water that 

is to be treated. 

 

2.9  Taste and odor control.  Most taste and odors in surface water are caused by low 

concentrations of organic substances derived from decomposing vegetation, 

microscopic organisms, sewage and industrial waste pollution, etc. Treatment for taste 

and odor removal involves destruction of the odorous substance by chemical oxidation 

or its removal by aeration or adsorption or activated carbon. 
 

2.9.1  Chemical oxidation. Chemical oxidizing agents which have been found effective 

and which can be used in the treatment of potable water are chlorine, chlorine dioxide, 

potassium permanganate, and ozone.  No single chemical is completely effective under 

all operating conditions. 

 

2.9.2 Aeration. Aeration is helpful in eliminating odor caused by hydrogen sulfide, but is 

ineffective in significantly reducing odor associated with dissolved organics. 

© J. Paul Guyer 2010                                                                                           Page 34 of 40 

 



www.PDHcenter.com                                    PDH Course C404                  www.PDHonline.org 
 

2.9.3  Absorption. Powdered activated carbon is commonly used for removal of tastes, 

odor and color by adsorption.  The carbon can be applied to the water at any point in 

the treatment plant prior to filtration, but it is usually advisable to apply it early in the 

treatment process to prolong contact. For maximum effectiveness, carbon should be 

applied well ahead of chlorine, and preferably in advance of lime softening, The influent 

to a presedimentation basin is normally an effective carbon application point. Powdered 

carbon dosages usually range from 5 to 10 mg/L, but as much as 50 mg/L may be 

required. The use of powdered activated carbon adds more suspended solids and 

increases the amount of sludge, thereby creating a sludge disposal problem. Powder 

activated carbon is marginally effective in reducing TTHMs. Granular activated carbon 

(GAC) has also been used for taste and odor removal. It has been employed as a 

separate treatment step in the form of carbon columns and as a substitute for sand in 

the filtration process. Used in this way, the granular carbon serves in a dual capacity as 

a filtration medium and for taste and odor removal. Granular activated carbon is also 

excellent at reducing TTHMs.  Granular activated carbon must be reactivated on a 

regular basis to keep its absorptive abilities. Because of the cost of reactivation of GAC, 

other methods of taste-and-odor control and reduction of TTHMs should be considered. 

Aeration is generally more cost-effective than GAC contractors. 

 

2.10 Softening.  Whether water softening is provided will depend entirely on the type of 

project and the uses to be made of the water. Two general types of processes are used 

for softening: The “lime-soda ash” process and the “cation-ion exchange” or “zeolite” 

process. 

 

2.11 Iron and manganese control. 
 

© J. Paul Guyer 2010                                                                                           Page 35 of 40 

2.11.1  Occurrence of iron and manganese. Dissolved iron and manganese are 

encountered principally in ground waters devoid of dissolved oxygen, Normal, 

oxygenated surface waters do not contain significant concentrations of these metals; 

however, stagnant water, found in the bottom of thermally-stratified reservoirs, 



www.PDHcenter.com                                    PDH Course C404                  www.PDHonline.org 
 

sometimes contain dissolved iron and manganese.  Their presence in solution is 

associated with anaerobic conditions near the bottom of the reservoir. 

 

2.11.2  Effects of iron and manganese. Dissolved iron in excess of 1 or 2 mg/L will 

cause an unpleasant taste, and on standing, the water will develop a cloudy 

appearance.  Iron concentrations appreciably greater than 0.3 mg/L will cause red 

stains on plumbing fixtures and laundry. Similarly, manganese will cause black stains if 

present to the extent of more than about 0.05 mg/L. Deposits of iron and manganese 

can build up in water distribution systems and periodic “flushouts” of these deposits 

result in objectionable color and turbidity at the consumer’s tap. 

 

2.11.3  Removal by oxidation and filtration. Oxidation can be accomplished with 

dissolved oxygen, added by aeration, and by the addition of an oxidizing chemical, such 

as chlorine, chlorine dioxide, potassium permanganate, or ozone. Manganese is more 

difficult than iron to oxidize and precipitate. In the absence of manganese, iron can often 

be removed with minimum treatment, consisting of aeration followed by direct filtration. 

In general, aeration alone will not oxidize manganese unless the pH is raised to about 

9,5. Strong oxidants, such as chlorine or potassium permanganate, are effective at 

lower pH values. To insure oxidation, precipitation and agglomeration of iron and 

manganese and their essentially complete removal, at least three treatment steps are 

usually necessary: aeration, contact time, and filtration. An aerator containing trays of 

coke, limestone, etc., is commonly used. Reaction time is provided by a contact or 

contact-sedimentation basin having a detention period of at least 30 minutes. Filtration 

is accomplished by conventional single or multimedia filters designed for a filtration rate 

of at least 3.0 gpm per square foot. The aeration step is frequently supplemented by a 

chemical oxidant, such as chlorine or permanganate. Flocculation is advantageous in 

the contact basin, particularly if iron exceeds about 2 mg/L. 

 

© J. Paul Guyer 2010                                                                                           Page 36 of 40 

2.11.4  Removal by ion exchange. The cation exchange (sodium zeolite) softening 

process, under proper conditions, is capable of removing limited amounts of dissolved 

(unoxidized) iron and manganese. For application of this process, it is essential that the 



www.PDHcenter.com                                    PDH Course C404                  www.PDHonline.org 
 

raw water and wash water contain no dissolved oxygen and that the sum of the iron and 

manganese concentrations not exceed about 0.5 mg/L. The presence of oxygen or 

higher concentrations of iron and manganese will cause rapid fouling of the exchange 

resin with consequent loss of removal capacity. If fouling occurs, treatment of the resin 

with sodium bisulfite solution and dilute hydrochloric or sulfuric acid will be required to 

restore capacity. 

 

2.11.5  Removal by lime-soda softening. Lime-soda softening is an effective means 

of removing both iron and manganese. 

 

2.11.6  Stabilization of iron and manganese. Under some circumstances, stabilization 

of iron and manganese by application of a polyphosphate compound may be 

acceptable.  The iron and manganese in the water are maintained in a dispersed state 

through the completing action of a polyphosphate compound. Dosages of about 5 mg/L 

of sodium hexametaphosphate for each mg/L of iron and manganese are reasonably 

effective however, the total polyphosphate dosage should not exceed 10 mg/L.  The 

polyphosphate stabilizing compound must be added to the water prior to chlorination. If 

the chlorine is applied first, it will oxidize the iron and manganese to insoluble forms 

rendering the stabilizing agent ineffective.  Stabilization of concentrations of iron and 

manganese in excess of approximately 1.0 mg/L is generally not satisfactory. Also, 

stabilization will not persist if the water is heated because heating coverts 

polyphosphates to orthophosphates which have no stabilizing power. Stabilization, 

although helpful, is not a substitute for iron and manganese removal, and, in general, 

should be viewed as a temporary expedient to be used pending installation of removal 

facilities. 

 

© J. Paul Guyer 2010                                                                                           Page 37 of 40 

2.12  corrosion and scale control.  “Corrosion” can be defined as the deterioration of 
metal by direct chemical or electrochemical reaction with its environment. “Scale” refers 

to an accumulation of solids precipitated out of the water. In water treatment, corrosion 

and scale are closely associated.  Both must be considered in connection with the 

design and operation of treatment works. This scale may be desirable because it can 



www.PDHcenter.com                                    PDH Course C404                  www.PDHonline.org 
 

provide a measure of protection against corrosion. However, thick layers of scale are 

detrimental in both hot and cold water systems. It is essential to produce a “balanced” 

water that is neither highly corrosive nor excessively scale forming. 

 
2.12.1 Corrosion. 
2.12.1.1 The extent and nature of corrosion reactions depend upon many factors. 

Among the most important are the chemical and physical nature of the water, its 

velocity, pipe metallurgy and pipe coating. In existing systems, where corrosion is a 

problem, most of these factors, with the exception of the chemical nature of the water, 

are not readily susceptible to change. Consequently, for these situations, emphasis 

must be placed on adjustment of the water’s chemical quality as the only practical 

means of corrosion control in an existing system. Controllable factors are principally 

calcium content, alkalinity and PH. Certain corrosion inhibitors can also be used, but 

relatively few are suitable for potable water systems. 

2.12.1.2 Treatment to insure deposition and maintenance of a thin layer of calcium 

carbonate on the pipe interior is one widely used means of corrosion control.  This 

control method, while not infallible, has been fairly successful in minimizing the 

corrosion rate of iron pipe. The rate of formation of calcium carbonate is favored by high 

concentrations of calcium and bicarbonate and carbonate alkalinity. Protection of this 

type cannot be attained in waters containing very low concentrations of calcium and 

alkalinity. 

2.12.1.3  Corrosion rates may also be reduced by the use of certain inhibitors. For 

potable water systems, the most practical inhibitors are silicates and certain 

polyphosphate compounds. Sodium silicate can be used to a limited extent in very soft 

water. Polyphosphates can be applied for scale as well as corrosion control. They are 

considered most effective for corrosion control in the pH range 5.0 to 8.0 and their 

effectiveness is greatly influenced by velocity. Low velocity, such as encountered in 

dead-end mains, reduces the effectiveness of all corrosion control methods. 

© J. Paul Guyer 2010                                                                                           Page 38 of 40 

2.12.1.4  Dissolved oxygen and carbon dioxide have a significant effect on corrosion 

rates. Carbon dioxide lowers the pH and makes the water more aggressive.  Carbon 

dioxide can be removed chemically, but it is generally not feasible to attempt chemical 



www.PDHcenter.com                                    PDH Course C404                  www.PDHonline.org 
 

removal of oxygen from potable water supplies. Most surface waters are normally 

saturated with oxygen while ground waters, initially free of oxygen, usually absorb 

some during treatment and distribution. When considering the removal of carbon 

dioxide by aeration, it should be kept in mind that while efficient aeration will remove 

most of the carbon dioxide, it will, in doing this, practically saturate the water with 

oxygen. 

2.12.1.5   Corrosion rates are influenced to some extent by all mineral substances found 

in water, but corrosion effects are so interrelated that it is not possible to isolate the 

quantitative influence of individual ions. It is known that high concentrations of chloride 

and sulfate ions will produce increased corrosion rates. However, their adverse effects 